
 
 

Seasonal Variations in the Performance of the 

Amberpet Wastewater Treatment Plant: Assessing 

the Impact of Temperature and Dissolved Oxygen. 

 
 

 

 

 

 

A thesis submitted in partial  

fulfillment of the requirements for  

the degree of 

 

 
 

 

 
Master of Science in Civil Engineering 

By Research 

 

 

 

 

 

Veerannapet Santhosh Vishal 

20161220 
 

 

 

 

 

santhoshvishal.v@research.iiit.ac.in 
 

 

 

 

 

International Institute of Information Technology, Hyderabad 

  (Deemed to be University) 

Hyderabad - 500 032, INDIA 

January 2024 

mailto:santhoshvishal.v@research.iiit.ac.in


 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
[...]

Amberpet is one of India's largest STPs. It purifies 339 million liters of water each day. To assess the plant's 

performance and develop cutting-edge control techniques, it is essential to have access to primary variables 

or effluent quality indicators such as COD, and TSS. Due to the high cost and time delay associated with 

real-time monitoring, it is typically difficult to measure these variables online. Several of these are typically 

determined offline in a laboratory with considerable uncertainty, creating an operational restriction [21]. 

The plant's mechanical wastewater treatment equipment includes an inlet channel, a coarse screen, a 

conveyor belt, a rake classifier, a distribution box, Detroit tanks, a division box, UASB Reactors, a 

compression system, a chlorine mixing tank, an effluent channel, and a biogas scrubber [27]. In recent 

years, India has been home to the development of many new technologies. UASB, anaerobic sludge 

blankets, membrane bioreactors, anaerobic filters, airbags (FAB), and other common procedures are a few 

examples. Each of these methods has benefits and drawbacks. The Amberpet STP develops UASB 

technology, which is the most economical of all the available systems. 



27 
 

4.2 Methodology 

4.2.1 Primary Treatment 

Coarse Screening: The mechanical gadget is positioned in the front. A screen is a device with uniform 

speed holes made up of parallel bars or rods and is the first unit operation used to remove large floating 

materials such as paper, fabric, wooden pieces, plastic, etc  [3].  It is maintained in a screen channel at an 

angle of 30° to 60° to the horizontal and against the flow. Some of the screens and arms will rotate 

constantly, much like a plate moving in a parabolic system. 

Skimming Tanks: Skimming tanks are used to remove oil and grease from wastewater flow [3]. It is a 

rectangular tank with an air application aperture at the bottom. If not completely eradicated, oil and grease 

contact will affect BOD removal at secondary treatment. Grease and oil cannot be used to dispose of 

wastewater effluents. Oil and grease are collected as byproducts. They cannot be separated by settling 

because the specific gravity of oil and grease is smaller than that of wastewater. As a result, the "flotation" 

method can be applied. When compressed air is applied at the bottom, oil and grease granules climb to the 

top and create a coating there. Water enters and since it is so heavy, it goes down [28]. It will be removed 

and dusted with very fine grit. It will be disturbed by a horn. To push along with water, the covered portion 

will be broken, and grit will be moved aside and picked up in the bin. An overflow device pumps the water 

that has overflowed using gravity [25]. This layer is manually or mechanically skimmed, and the byproduct 

is removed. The flotation process happens in the skimming tank. 

Grit Removal: The purpose of the grit chamber is to remove grit from wastewater. Grit increases wear and 

tear and causes abrasion of mechanical equipment, including pipes and pumps at the treatment plant, if it is 

not removed [21]. Grit creates handling challenges since it settles quickly, and takes up the space that 

organic solids, a primary clarifier, should have. Two different types of particles make up grit. 

(1) Inorganic grit [0.2 mm in size] 

(2) Natural grit 

The term "grit chamber" refers to a long, narrow rectangular channel with enhanced c/s dimensions that 

slows down the velocity and allows grit to settle. Slightly increasing water velocity causes settled grits to 

be scoured. Grit particles settle with a modest decrease in flow velocity, along with other substances. 

Therefore, regardless of flow rate, maintain a constant flow velocity of 0.3 m/sec during its operation. The 

exit of the grit chamber is equipped with a "Proportional weir," a velocity control mechanism. Water travels 

with the grit, and when rubber encounters the grit, water returns to the tank [21]. If the sand particles are 

larger than 40 mm, certain safety measures must be taken. 7 grit removals are scheduled in Amberpet 

station. If each of these seven grit removals is operating effectively, sewage water flows from them to the 

connected waterway. This procedure is called "pumping." 



28 
 

 

 

Figure 4.1: Coarse Screen at Amberpet STP. 

          (Photograph taken during a site visit by the author) 

 

Figure 4.2: Conveyer Belt at Amberpet STP. 

          (Photograph taken during a site visit by the author) 

Wastewater flows into the pumping station (Module 1 and Module 2). Both modules contain 9 functional 

motors. They often operate two motors from the modules depending on the volume. Pipes with a diameter 

of 1800 mm led to the secondary treatment. The name of this procedure is "Primary Treatment." The 

floating debris of various sizes can be dealt with using a coarse screen as part of the primary treatment, and 

the main screen will be followed by sand and fine grit before being removed by a broken mechanism [10]. 

In sedimentation tanks, scrapers are used to remove most of the solid particles in the sludge, which are 



29 
 

subsequently pumped to a fine screen mechanism for sludge treatment [4]. Primary treatment is required, 

however, secondary treatment can be any of the available approaches. In this procedure, the number of 

modules is two. With the use of a 17-meter head, sewage water can be taken and then released through 

underground pipelines. The sewage water was up until this point pumped by gravity [29]. From this point 

forward, sewage water is released electrically. The hourly output volume of water for each pump is 2360 

m3. Cranes are set up to take care of these motors below the module's roof in a direction perpendicular to 

the motor, and they are secured with the aid of a belt or hook to keep them fixed to the foundation. If a 

repair is necessary, cranes are used to lift the motor and have it serviced [30]. The switches that control the 

motor's operation can be moved in all directions: up, down, and sideways. This motor typically experiences 

short-circuiting and burning issues. 

 

Figure 4.3: Process of treatment shown at Primary Treatment. 

(Photograph taken during a site visit by the author) 

4.2.2 Secondary Treatment 

To get rid of soluble BOD, wastewater is subjected to secondary treatment. BOD is found in dissolved and 

colloidal forms. Physicochemical treatment and biological treatment eliminate soluble BOD from 

wastewater. Because they are expensive, physicochemical treatment technologies are typically the only 

ones used to treat wastewater that cannot be handled biologically [19]. For waste with a BOD/COD ratio 

under 0.6, this method works well. BOD/COD ratio more than 0.6 require biological waste management. 

This kind of treatment is pricey. There are two "primary division boxes" in the 339 MLD Amberpet STP, 

which are enormous tanks in this phase. Every module will be connected to the subsurface pumping that is 



30 
 

used in the main treatment. The distribution box comes next, then the division boxes and subdivision boxes, 

and finally reactors. Here, sewage flows into reactors at a specific gravity [4]. Pumping will only be done 

up to this enormous tank. The Division Box is 900mm in diameter. Here, the volume drops while the 

velocity rises. Therefore, the relationship between velocity and volume is inverse. The pipeline connects 

"Module1" and "Module2" underground. A massive horizontal pipeline transports biogas from 24 reactors. 

Produce biogas, there are two units of one is always on while the other is on standby. It has a V-shaped 

form. There is a water connection termed a "valve" above the V-shaped pipe. The next step is to give water 

wash for the biogas, and all the acidic gasses—like carbon dioxide, H2S, N2, NO2-, and ammonia—are 

dissolved and fall into the tank [27]. Biogas is treated with "Alkaline" [3] Salt and water are the byproducts 

of the reaction between acid and alkali. Salt contains water molecules as well as sodium hydroxide, sodium 

chloride, hydrogen Sulphide, and sodium sulfate. DO is not present in the water currently. The facultative 

Aerobic Lagoon (FAL) is maintained by water flowing into aerators. Methane gas leaves the system and 

ascends because it is lighter than air [31]. Using a compressor, it spreads the methane gas downward. The 

building blocks can be molecules, ions, or atoms. Volume is automatically reduced. The volume of solids 

and gas will vary significantly. Pressure has an inverse relationship with gas [32]. As a result, gas is 

transformed into heat energy and ignited using a spark plug. Heat energy is created by converting 

mechanical energy. The gas burns and releases heat energy after compression. Later, it is changed into 

mechanical energy. Different mechanical and screening procedures will be used to separate the 

coarse/floating material. 

4.2.3 Aeration Tanks 

Microorganisms are exposed to oxygen and food in a rectangular tank. Bacteria require oxygen to survive 

and it is useful for breaking down organic waste [28]. Since the water is pure, a covering is unnecessary. 

The polishing pond is filled with water that enters the tank through its exterior. The activated sludge that 

was created in the polishing pond can be used by farmers as a biofertilizer [33]. Following the disinfection 

process, the level of suspended particles is lowered to a level (60 mg/L) that is acceptable for the river to 

be reopened [3]. 



31 
 

 

Figure 4.4: Process showing the treatment at Aeration tanks. 

(Photograph taken during a site visit by the author) 

 

Figure 4.5: Aeration Tanks. 

(Photograph taken during a site visit by the author) 

4.2.4 UASB Reactors 

The UASB reactor's main objective is to treat wastewater. UASB reactors are only used for treatment 

forming high-rate anaerobic technology today. . It is an anaerobic digester used for treating or municipal 

wastewater. It is unique for its up-flow configuration where wastewater flows upward and sludge blanket 

allows anaerobic micro-organisms to efficiency treat organic pollutants the sludge bed and exits reactor. 

UASB reactors are effective for treating high-strength industrial waste. They are sensitive to temperature 

and their efficiency is influenced by moderate/high temperature conditions. Primarily removes organic 



32 
 

matter only. It maybe not that effective for nutrient removal. As seen in the illustration, many boxes are 

present and divided into 90mm pipes that regulate the flow of water. The tanks are cleaned of heavy organic 

contaminants. Advance Membrane Bioreactors (MBR) that combines biological process with membrane 

filtration. In simple terms, it uses special membrane filtration along with microbes to clean and purify water 

more effectively. 

4.2.5 Disinfection 

The effluent water is given a 2-ppm chlorine addition. The process of encountering water and exiting 

through the contact basin takes 30 minutes. This will eliminate any leftover bacteria in the sewage water. 

Following the procedure that neutralizes the chlorine, sodium sulphide is added to eliminate it. Water is 

therefore suitable for irrigation. 

 

Figure 4.6: Sewage Water after Treatment. 

         (Photograph taken during a site visit by the author) 

4.3 Results & Analysis 

4.3.1 Parameters Considered 

 The pH of wastewater is important to control. It should be between 6.5 and 8.5 to maximize the 

effectiveness of biological processes and prevent scaling, corrosion, and negative impacts on aquatic life. 



33 
 

pH can be monitored and controlled using automated sensors, manual titrations, or visual indicators. pH 

control agents can be added to adjust the pH to the desired range. 

 Wastewater temperature is an important factor in wastewater treatment. High temperatures can 

speed up biological reactions, which can be helpful or harmful depending on the treatment method. High 

temperatures can also affect the water's physical and chemical characteristics, such as DO content and pH 

level. 

An essential parameter in wastewater treatment facilities (WWTPs) is dissolved oxygen (DO). The 

amount of oxygen that is dissolved in water and utilised by microbes to decompose organic matter is what 

is measured. The breakdown of organic material occurs during aerobic digestion, which takes place with 

oxygen present. For aerobic digestion to take place, sufficient DO levels are required. Low DO levels can 

make it difficult for microorganisms to function properly, which can result in insufficient treatment and 

potentially dangerous effluent. Numerous variables, such as temperature, salinity, pressure, the presence of 

other chemicals, and agitation, can have an impact on DO levels. For instance, high pressure can enhance 

DO levels while high temperatures can diminish them. Additionally, some compounds can absorb DO and 

lower its levels, such as chlorine. The right DO levels are maintained by WWTPs using a variety of 

methods, including agitation and aeration. Additionally, they frequently check DO levels to make sure they 

stay within the right range. 

The quantity of organic material in wastewater is measured by COD. A helpful indicator for 

wastewater treatment and management, high levels of COD may point to the presence of contaminants that 

pose a risk to public health and the environment. Thus, one of the most important steps in the treatment of 

wastewater is to monitor and control COD levels. 

The quantity of oxygen that bacteria use to break down organic materials in water is measured by 

a process known as biochemical oxygen demand, or BOD. It gauges how many organic contaminants are 

present in wastewater. Significant organic matter contamination, which can be bad for the environment and 

people's health, is indicated by high BOD levels. To make sure that treatment procedures are successful and 

that the water is safe to discharge into the environment, it is crucial to monitor BOD levels in wastewater. 

 Total suspended solids (TSS) are solids that can be filtered out of wastewater. High TSS levels can 

lead to blockages, reduced capacity, and altered water quality. TSS can come from home wastewater, 

stormwater runoff and industrial emissions. Sedimentation, filtration and biological treatment are the three 

most common methods for removing TSS. It is important to periodically evaluate TSS levels and implement 

the appropriate treatment procedures. 



34 
 

 Alkalinity is the ability of water to neutralize acids. It is important for wastewater treatment because 

it helps to keep the water's pH level steady, which is essential for the efficient treatment of contaminants. 

Alkalinity can be calculated from the amount of bicarbonate, carbonate, and hydroxide ions present in the 

water. Alkaline chemicals can be added to change the alkalinity levels, such as soda ash or lime. It is 

essential to control and monitor alkalinity levels in wastewater in order to ensure effective treatment and 

avoid releasing untreated or insufficiently treated water into the environment. 

Wastewater contains a contaminant called Sulphide. It can corrode infrastructure, emit a strong 

odour and destroy aquatic life and fish. If consumed or inhaled in excessive quantities, it can potentially be 

dangerous to people. Sulphide in wastewater can be controlled using treatment methods such chemical 

oxidation, biological treatment and physical removal. To avoid the production of Sulphide in the first place, 

it's crucial to handle and dispose of organic waste properly. 

 Sulphate is a naturally occurring substance that, at high amounts, is toxic to both the environment 

and people. Sewage, runoff, and industrial waste are few of the sources of wastewater that contain it. High 

sulphate concentrations can harm fish and other aquatic life, contribute to eutrophication, and result in 